
FINAL REPORT
(

c
c.
(

C

ON

FEASIBILITY STUDIES ON

COLOR REMOVAL

FROM MECHANICAL rULPING EFFLUENTS

Submitted to

Indian Newsprint Manufacturers Association (INMA)

(

C

By

o
Central Pulp & Paper Research Institute, Saharaapur



FINAL REPORT

ON
,-

FEASIBILITY STUDIES ON

COLOR REMOVAL

FROM MECHANICAL PULPING EFFLUENTS

Submitted to

Indian Newsprint Manufacturers Association (INMA)

Under th~ T~ehnicalGuidanee of

Dr..A..G..Kulkarni
Dir~dor

Central Pulp & Paper Research Institute, Saharanpur



c
(

(,

(

(



CONTENTS

(
EXECUTIVE SUMMARY

(
SI. No. Title Page

No.
1.0 Background and Objective of the Project i-iii
1.1 Methodology followed
1.2 Contents of the report

2.0 Summary & Conclusions iv-ix
[...]
PROCESS
WATER

COLOR DISCHARGE

Kz color/ton % of total

•. WOODYARD 2
r' r'

.. PULP MILL 11 •.
r' r'

RECOVERY.. AND 1 "
.... ..

CAUSTICIZING

11
BLEACH (Acid waste) r'r'
PLANT 2,\ •.

(Alkaline
•...

.. PAPER MILL 1.5 •.•... •...
. ~

3%

22%

3%

22%

47%

3%

PROCESS WASTEWATER
Total 52 Kg color/ton =100%

FIG. 14: Effluent Characteristics of a Bleached Kraft Mill of 1980's
Designed with a O-CoED Bleaching Sequence

Causticizing systems were sized 6% larger to supply the oxygen stage and

were designed for total spill containment. The paper mill was designed to recycle

a greater percentage of whitewater.

36
Cenlraf:Pu/p e :Paper :J(esearch 9nslilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



(iii) Technology of the 1990s: During this period, the emphasis was on bleach

sequence modification. Potential process modifications available in the bleach
plant are:

High CI02 substitution for chlorine

Use of oxidative extraction stage

Use of hydrogenperoxide

Till date most of the studies concentrated on effluent color reduction in

chemical pulp mills evaluating highly colored bleach plant effluents and very little

attention was given to contain effluent color loads from mechanical pulping

process. The reason is attributed mainly to worldwide trend of producing

mechanical pulps using TMP process. In developed countries due to TMP being

the predominant pulping process and use of softwood species as raw material for

mechanical pulping production, the effluent color is not a major issue. On the

contrary in India, out of three newsprint mills having mechanical pulping street,

only one is basedon TMP process based on bagasse and other two mills using

E.hybrid are based on CMP process. The effluent generated from these mills

employing CMP process have very high color loads. For these mills, adoption of

APMP (Alkaline Peroxide Mechanical Pulping) is one alternative to contain

effluent color loads, however, economic feasibility needs to be worked out.

7.2 END-OF-PIPE(EOP) TREATMENTOPTIONS

The nature and composition of the effluent, degree of treatment required,

operating costs and efficiency of treatment plants are some factors to be

considered when deciding on the type of treatment needed for effluent color

reduction. Various EOP treatment options, which have been tried, are confined to

bleach effluents only. These methods included physico-chemical treatment

method, physical separation method, UV irradiation methods, biological method

etc. An overview showing the status of these technologies is summarized in

Table- 4 and are briefly discussed in following sections.

37
Genlral7t IP e :?aper :7?esearchgnshlule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



TABLE-4

Status of Various EOP Treatment Technologies

TREATMENT TECHNOLOGY STATUS

Chemical Precipitation Full Scale application
Alum On mill effluent
Lime On bleach & mill effluent
Polymer addition followed by air flotation On unbleached kraft mill effluent
Membrane Filtration Mill scale application in E-stage

effluent

Ozonation Bench scale application with bleach
effluents

UV Irradiation Bench scale trials on bleach effluents

Electro-flocculation Lab scale trials on bleach effluents

Biological Process
Mycor Process Bench Scale
Lacasse Treatment Development trial stage

7.2.1 Chemical Treatment Methods

This includes chemical coagulation methods and chemical oxidation method.

(i) Chemical Coagulation Method

Color imparted to pulp & paper mill effluent is due to the presence of

colloidal particles which exists as negatively charged particles. Removal of

suspended color bodies having high molecular weight fraction can therefore be

easily removed by charge neutralization by introducing metal ions with high

charge densities. Treatment of negatively charged particles begins with

neutralizing the charge to allow particles to bond into larger and larger particle

structures until removal by sedimentation can be achieved. The first part of the

38
Cenlra/7Ju1p tI2:?aper 7?e.search 9n.slilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



process, the charge neutralization is called coagulation while the second part
involving particle growth is termed flocculation.

A typical treatment system would include a rapid mix tank (1 to 2 minutes

detention time), a flocculation tank (5 to 15 minutes detention time) and a

liquid/solid separator (standard reactor or flotation type clarifier), since this

treatment results in a considerable volume of sludge that typically is difficult to

handle, auxiliary facilities for sludge dewatering and disposal must also be
provided.

For the pulp and paper industry, principally three chemicals have been

used for color removal which are lime, alum and polymers. Tho.ugh the use of

alum is established, the use of lime and ferrous sulphate have been found

economically preferable in many cases.

The disadvantages of these systems are the necessity to maintain

absolute pH control and problems encountered in sludge handling.

a) Treatmentwith MassiveLime

The process was developed for color removal from pulp mills effluents,

during the 1950's by the National Council of Air and Stream Improvement

(NCASI) of U.S. and was patented in 1964.

The significant difference between the massive lime process and the

earlier process of treating pulp mill effluent with lime, is the amount of lime used.

In earlier work, lime usage was closely related to the stochiometric requirements

but produce voluminous sludge, which did not density on settling. Efforts to

concentrate the sludge using centrifuges and other methods were also
unsuccessful.

Massive lime process utilizes a large excess of lime to produce a heavy

and readily settable sludge. The process removes 90-99% of the color and

35-50% BOD from pulp mill effluents.

39
Cenlral:PuJp e :Paper :J(esearclJ gnshlule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



~ The Process

The process involves slaking of lime with part of the total effluent and

remaining colored effluent is then treated with heavy doses of slaked lime

(approximately 20000 ppm). A detention time of 5-10 min. is given during which

colored compounds react to form insoluble calcium compounds, which is

separated form the treated effluent in primary clarifier. Clarified decolorized

effluent is then treated with CO2, calcium carbonate as precipitate, which settles

out in the carbonator clarifier and is removed, then combined with the sludge

from primary clarifier in the sludge storage tank. Clarified decolored effluent, with

most of the calcium compounds removed overflows from carbonator sludge

clarifier. Fig.- 15 shows a schematic diagram of the massive lime process.

,.....----- LIME

~--STEAM

L----r--j-- .•.DREGS

SLAKER

r-CO

'
r-----L----.:_....,

t--~DECOLORED
EFFLUENT

PRIMARY
CLARIFIER

CARBONATOR
CLARIFIER

SLUDGE
FILTER

SLUDGE
STORAGEsr.r JDGF..•••~t---I

FIG. 15: Massive Lime Treatment

Sludge having a solid content of 18-22% is pumped to a rotary vacuum

filter and concentrated to about 50% solids. Filtrate from the vacuum filter is

returned to the massive lime treating system because of its high content of

dissolved and suspended solids. Sludge at approximately 50% solid is removed

40
Cenlral:JJuJp e ::Paper !J'(esearch 9nslilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!~



from the process, and the lime in the sludge is recovered by using the sludge in

the mills causticizing process. Lime produced in the kiln can be recycled to the

massive lime process. CO2 from the limekiln flue gases can be used for

carbonation step of the massive lime process.

Colored compounds removed from the massive lime process with the

sludge are, to a large extent, soluble in caustic and dissolve in the white liquor as

it is produced in the causticizing process. Therefore, the white liquor produced

with this process is black. This process was demonstrated at International Paper

Company's mill at Springhill La, to determine the effectiveness and feasibility of

using massive lime treatment (20,000 ppm) to decolorize kraft pulp mill effluent.

The plant was designed to treat 2 m3/min of wastewater. Color removal ranged

from 90 to 97% with overall color reduction between 94-95%.

Major operating problems were -

Foaming and carryover of suspended solids from the primary clarifier ..
Scaling and mechanical problems with the carbonator system.

Poor pH control in the carbonator.

b) Treatment with Alum

Two full-scale attempts at color removal using alum to treat mill effluent

have been made: one in the US and other in the USSR. Ninety percent removal

was obtained at the US mill, but operation could only be intermittent because of

sludge handling and alum recovery problems. The mill is no longer in operation.

Alum treatment evidently is still in operation at the Soviet mill. However, alum

recovery and reuse is not in operation as planned.

In India HNL is using alum to treat the colored effluents. The operating

costs are very high besides operational problems. This has been discussed in

detail as one of the case study in the chapter II.

c) Treatment with Polymers

Certain organic polymers such as polyamines have been used to

precipitate color from effluents. The mixed-liquor suspended solids present in

41
Genlraf,?u/p & '?aper:J?esearch gnslilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



secondary clarifiers do not seem to interfere with the precipitation of color bodies.

With a 600 mg/I polyamine dosage, more than 85% color reduction can be

achieved in bleach plant effluent. On the other hand, alum dosage of 600 mg/I

brought about 54% reduction in color. Precipitation of color bodies using

polyamines was more effective than alum but more expensive. Again, sludge
handling and disposal poses problems in both.

Polymer treatment for color removal is being successfully applied at

several mills in the US. At stone Container Corp.'s unbleached kraft mill in

Hodge, la., 90% color removal was obtained by polymer addition followed by air

flotation. Reportedly, the sludge can be treated for partial coagulant recovery and
disposed off in the recovery system.

~ Commercial Status

At a Lauisiana mill in the early 1970's, massive lime or high-dosage lime

treatment of bleach plant filtrate and mill effluent was tried. High color removals

(>90%) were obtained, but full - scale efforts were abandoned because of lime

consumption and corrosion in the chemical recovery system from cycle of

chlorides. Lower dosage lime treatment was also tried at several mills.

Approximately 75% to 90% color removals were obtained. However, operation at

these facilities was also halted because of difficulties in handling the lime sludge.

(ii) Chemical Oxidation

Chemical oxidation alters the structure of the color bearing groups in such a

manner that they no longer absorb radiation in the visible range. The chemicals

which are capable of removing color by chemical oxidation include KMn04, H202

and O2/03. The color removal efficiency of these oxidants is greatly influenced by
their oxidation potential is summarized in Table-5.

42
Genlral:JJujp e :JJaper!J(esearch gnslilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



TABLE- 5

Various Chemical Oxidants Used for Reducing Color in Bleach Plant Effluents

SI.No. Oxidant Oxidation Dosage, Color Status Advantage Limitation
Potential gil reduction

efficiency,
0/0

1 Potassium 0.59 7 66 Lab Scale Large High dosage increases the
Permanganate settling color in supernatant
(KMn04) floes

Reacts with low molecular
weight component only
Eliminates O2 from waste
water

2 Hydrogen 0.68 N.A. 20-50 Lab Scale Suitable for Requires long contact time
Peroxide (H202) small

volume of
easily
oxidisable
colors.

Removes color of easily
oxidisable components only.

3 Ozone (03) 2.0} 6.0 90 Lab Scale Very High cost of Ozone generation
studies with effective in
effluents removing

color
or

19l1 H202 90 Increasingly Operation limits the
+ used for commercial installation

3 gil 03 waste water
treatment

Other chemical oxidants, which have been tried on laboratory scale, are

the use of Per Acetic Acid (PM) Caro's acid (Persulfuric acid) combination of

ozone and H202 and combination of potassium permanganate (KMn04) and

ozone (03) for kraft mill effluent decolorisation.

Chemical oxidation with Fenton's Reagent (H202 and Ferrous) which have

been tried for treating wastewater from dye industry (red wastewater) gave color

reduction efficiency of 91% in 0.5 hr. oxidation time with H202 dose of 5g/l,

Fe 2+ IH202 ratio of 0.1 and pH 5. However this has not been tried for pulp &

paper mill effluent so far.

43
Cenlra/:7Ju1p e '7laper9?esearch gnslilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



7.2.2 Physical Treatment Methods

(i) Adsorption Method

a) Carbon Adsorption Method

Carbon adsorption is an advanced treatment process widely used in water

treatment but with limited applications in wastewater treatment in general and

pulp & paper color removal in particular. The process functions by virtue of the

high surface area of the carbon particle and the numerous sites for absorption of

organic molecules. The process is effective in removing certain types of

dissolved and colloidal organics, but it is nonselective in the sense that color-

causing as well as non-color-causing organics can be removed.

There are two types of carbon: granular and powdered. Granular activated

carbon is used in gravity and pressure applications in structures similar to those

used in sand filtration. For mill effluent, the process typically would be applied

after secondary treatment and after pretreatment by filtration. At this point, the

penetrated wastewater can pass through a bed of granular carbon for residual

organics removal. Eventually, the absorption capacity of the carbon will be

exhausted, and the bed must be regenerated. This can be done using caustic as

an interim measure but with thermal decomposition eventually needed.

Numerous studies have been conducted to investigate color removal with

granular activated carbon on both bleach plant and entire mill effluents. Although

removals in excess of 90% have been obtained, carbon requirements can be

high, and full-scale applications of the process for color removal have not been

tried. Anticipated problems center around economic regeneration and disposal of

the spent carbon.

Powdered activated carbon is used in a different fashion, generally as an

additive to aeration basins or other well-mixed tanks for supplemental organic

removal. Some laboratory testing has been done to investigate carbon dosages

for color removal, but as with granular carbon, this technology is not arousing
much interest.

44
Central :PulP e :Paper :J(esearch gnslilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



b) Use of Coal Fly Ash & Coal Cinders

Substantial quantities of fly ash and cinder are produced in the P&P

industry where coal is burnt in boilers. Fly ash and cinder if utilized are capable of
[...]
The mill is presently using Eucalyptus hybrid, E.grandis and Acacia as a

raw material for mechanical pulp production, employing cherni-mechanical

process. The most ideal ratio of wood mix has been found to be 60% E. grandis

and 40% E.hybrid for production of quality newsprint. This ratio however may

gradually change with a shift towards more use of Eucalyptus hybrid and Acacia

as E. grandis is available through Kerala Government forest in higher altitudes

only, which may cease after 2004. Mills own plantation is mainly on E. hybrid and

Acacia as the climatic conditions where HNL owns the farmlands' are not
favourable for the growth of E. grandis.

E.grandis is chipped separately while other species like Acacia & E. hybrid

are chipped together. The reason for separate chipping is the pulp quality

obtained from E. grandis, which is very good and in order to maintain the quality,

the mill prefers to keep proportion of grandis on the higher side. The alkali

requirement during impregnation is also relatively lower than compared to

E.hybrid (6.0% instead of 6.5%). The exact proportion is maintained meticulously
with screw valve (rpm) conveyors.

53
Genlral J1Jp e :;Paper::Research 9nslilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!~



The schematic of chemi-mechanical pulping process street is given in Fig.- 1.

6% Alkali on

Chip 60%grandis Chip Washing Steaming
Storage ..

System ~ Vessel
Silo 40%hybrld

OD~:;;hips

••
Screw Press Impregnation

ADI 1-1 Vessel

Screw
Press

Unbleached
Washer

Twin roll
Press

Raffinator IRaffmator II

Bleach
Washer

Bleach Tower
I & II ---'1 Raffmator III l--.j Final Washer 1--'6

'---------'

FIG. 1: Schematic of Chemi-mechanical Pulping Process at HNL

Chips from chip storage silo containing 60% grandis and 40% hybrid are

delivered to chip washing unit. In chip washing unit, chips are washed with water

to remove silica and dirt. Chips washing unit consists of rotary scrap separator,

inclined screw drainer, hydro cyclone and drum screen. Water from chips gets

drained through inclined screw drainer and goes to rotary drum screen to recover

fines, which goes back to steaming vessel. The filtrate from drum screen goes to

a chip washer-circulating tank. The discharge from scrap separator junk trap and

from hydro cyclone is fed to scrap conveyor, while the contaminated water/filtrate
gets drained.

54

BLto
Evap.

Cenlral:7JuJp e :Paper 7(esearch gnslilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



Chips after thorough washing are discharged to the steaming vessel

where the chips are heated to a temperature of 90°C. Pre steaming of chips

helps in driving away the entrained air in chip capillaries, which otherwise inhibits

liquor impregnation. LP Steam at a pressure of 3.5 kg/cm2 is injected at four

points at the bottom periphery of the vessel and also through a concentric pipe

inside the vessel. Retention time in the steaming vessel is 20-25 minutes.

Chips after steaming are discharged through a chute to plug screw feeder

to convey the chips to the bottom zone of impregnation vessel. The impregnation

vessel is a stainless steel 304 construction, supplied by Sunds Defibrator.

BottomlT op diameter of the impregnation vessel is 1170 mm/1800 mm and the

height of the vessel is 13775mm. Caustic at strength of approximately 60g/1 is fed

to the bottom zone of the impregnation vessel and liquor level in impregnation

vessel is maintained at 90%. Chips in the form of column move from bottom of

the impregnation vessel to its top. Chips get impregnated with liquor during their

upward motion. A temperature of 75°C and a retention time of 45 minutes are
maintained in the impregnation vessel.

Impregnated chips, travel to the top of the impregnation vessel from where

the chips are scraped and delivered to a screw convey~r, which further delivers it

to the live bottom vessel, feed screw conveyor. From live bottom vessel chips are

discharged to a twin screw feeder which feeds the chips to a screw press where

the liquor is squeezed out of the chips and discharged into a liquor collection
tank.

From the screw press, chips through a feeding screw are discharged to

raffinator-I. In raffinator-I chips are defibrated by mechanical action to pulp and

are discharged by gravity to mixing screw conveyor where unbleached washer

filtrate is added to bring down the consistency of the pulp. Pulp is further diluted

at the suction of MC Pump with UB Washer filtrate and is pumped to the vat of a

twin roll dewatering press. Dewatering press filtrate tank is provided with two

pumps. One pump feeds black liquor for dewatering press roll cleaning showers

and other pump feeds liquor for the dilution of pulp at mixing screw conveyor and

55
Cenlra/7Ju1p e :Paper :J(esearch gnslilu Ie !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



at the suction of the MC Pump and a part of the liquor is pumped to liquor

tank # 3. From dewatering press thickened pulp at a consistency of 30-3S% is

discharged to the shredder where the pulp is shredded and screw conveyed to

the feeding chute of raffinator-II. From raffinator-II refined pulp at freeness of

around 4S0-S70 ml CSF is discharged by gravity to raffinator-II chest from where

the pulp is pumped to a unbleached pulp washer for washing.

The extracted black liquor from the screw press after passing through

DSM screen comes to a liquor tank #3. From liquor tank # 3 this combined liquor

is pumped to a lut filter of slusher type where fines coming along with liquor is

further removed.

Filtrate black liquor is discharged to a spent liquor tank from where it is

pumped to the recovery section. A part of this liquor is also used for screw press

flushing.

Pulp from raffinator-II is pumped to the suction of the pump of unbleached.
washer filtrate chest. Here the pulp is further diluted to a consistency of 1-1.S%

and is pumped to a rotary vacuum drum type unbleached pulp washer having

411Smm drum dia. X 670S mm face width with a filtration area of 87.S m2.

Washer is run at an rpm of 1.S. Unbleached pulp washer filtrate passes through a

barometric leg to an unbleached pulp washer filtrate chest of 130 m3 capacity.

Unbleached pulp washer filtrate is used for screw feeder flushing, chip washing

unit and for raffinator-I and eye dilution. In unbleached washer, washing is done

with bleached filtrate.

1.1.2 Problem of Effluent Color in Chemi-Mechanical Pulping Process

Initially the mill was not designed to control the effluent color problem. In

the beginning 70% grandis and 30% E.hybrid was the raw material furnish. The

production of CMP was around 140 Ud and since all the system was new, the mill

was able to control the effluent color using poly aluminium and rare earth

chlorides available as an industrial by product. Gradually with increase in the Mlc

56



capacity, CMP production was increased to 200 tpd. Over the years due to

limited availability of E.grandis the proportion of hybrid was increased. Presently

the ratio of grandis: hybrid works between 60:40 or 50:50. However, at all times

whenever E.hybrid was used 100%, the effluent color load was very high.

With increased production and raw material changes, it was felt that rare

earth chlorides will not help further to control the color problem. In 1993 the mill

took an expansion plan for ETP by putting one more clarifier for treating colored

and non-colored effluents separately, the details of which are given separately.

(1) For Non- Colored Stream. (New Clarifiers)

Clarifier Size - 50m dia, 4m side wall

Effective Volume - 3500 m3

Quantity of effluent treated - 15, 500 m3/day

Retention time - 5.5 hr

(2) Colored Stream. (Old Clarifier)

Clarifier Size - 30m dia, 6m side wall

Effective Volume - 2100 m3

Quantity of effluent treated - 7500 m3/day

Retention time - 6.5 hr

The complete schematic of ETP plan is shown in Fig.-2.

57
Cenlral:JJu1p & :}Japer7(esearcb gnsMule ~!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



FILTRATE t
SLUDGE

BLENDING
CHEST

UNDERFLOW
PUMP PREDRAlNER

NON-COLORED
FIBROUS STREAM

(LOW SOLIDS) POLYELECTROLYTE

FILTRATE
ALUM

SLUDGE
BLENDING

CHEST

UNDERFLOW
PUMP

6000-8000 PCV or more

CAKE TO FB, •...•••t------t
BOILER

BELT
CONVEYOR

UREA DAP

COOLING COOLING AREATION
POND! POND 2 LAGOON COLONY

EFFLUENT

COLONY EFFLUENT SEPTIC OXIDATION
TANK POND

FIG. 2: Schematic of ETP at HNL

Table- 1 indicates the effluents characteristics of different effluent streams at
HNL.

58
Genlral ~1P e :Paper :J(e.rearch gn.rlilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!

SOLID
AT400/0



TABLE-1

Pollution Loads of Different Effluent Streams at HNL

Parameters Colored Non colored Clarifier Combined
Effluent Effluent Outlet EffluentpH 10.1 8.8 6.3 8.8

TDS, moll 1000 1080 2440 2160
TSS, moll 260 627 517 475
Color, PCU 8816 1064 2126 5567
(at 7.6pH)
COD, mgll 3682 882 1325 2078
BOD, mgll 1565 208 441 740

In the colored stream color variation ranges between 6000 to 8000 PCU

and some times even more due to plant upsets. The fluctuations are more due to

plant upsets only and since the mill does not have any equalization tank or

stabilizing pond, the fluctuation directly affects the primary clarifier performance.

1.1.3 Measures Taken by Mill to Control Effluent Color Problem

The mill has initiated steps for effluent color reduction by adopting inplant

measures for at source reduction as well as End-of-Pipe (EOP) treatment

methods. The mill has adopted cross recovery of CMP liquor extracted from

screw press and dewatering press.

(a) Problems in Cross Recovery of CMP & CP Liquor

Despite of having a cross recovery system for CMP & CP liquor the mill is

unable to run the recovery boiler with CMP: CP liquor ratio beyond 20:80 limit.

The reason is attributed to poor swelling volume ratio of CMP liquor. A study

conducted at CPPRI with mix black liquor having CMP: CP ratio has revealed

that increasing the CMP ratio in the mix liquor Significantly decreases the

resultant swelling volume ratio of mixed black liquor, and this limits the increase

of CMP proportion in the mix liquor beyond 20-25% which otherwise upsets the
boiler operation.

59
Cenlral:Yu1P e ::Paper !J(e.1earch gn.1lilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!~



(b) End-Of-Pipe Treatment of Colored Effluent Employing Chemical

Precipitation Method Using Alum as a Coagulant

The colored effluent is separately treated employing alum precipitation

method to bring down the color loads. Table-2 shows the alum requirement for

effluent color reduction at mill site.

TABLE-2

Effluent Color Reduction by Alum Treatment

Volume of effluent, Initial color, Alum required *, Final Color,
m3/day PCU t/day PCU

7500 10,000 45 400-600
7500 5000 12-15 400-600

* pH of the effluent brought to 7.0 pH from 10.0 by adding HCL before alum treatment

As already mentioned the fluctuation in effluent color load is too high

ranging from 5000-10,000 PCU and mill is using around 10-15 tid of alum for

treatment. However, with high initial color loads due to plant upsets the system

performance goes down significantly.

The mill is using low grade alum for treatment and has also tried with

mixed sulphate salt which is a by product of a nearby industry. The comparative

data on cost of treatment using both the grades of alum are given in Table-3.

60
Cenlral :?u/p e :?aper !J?esearch gnslilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



TABLE-3

Comparative Cost Data on EOP Treatment for Color Reduction With

Different Grades of Alum

Type of Dosage Quantity tid Cost of Total
Alum gIl to treat chemical Operating

7500m3/day Rs.lt cost for
effluent Alum

Rs.lt

Low 2.5 18.7 2250 133
grade (currently

Alum used)

*Low 6.0 (actual 45.0 2250 318
grade requirement
Alum for high

color i.e.

10000

PCU)

Mixed 3.5 26 1290 105
Sulphate

Alum

* Irrespective of initial color loads, greatly varying between 5000-10,000PCU the

mill is using low Alum dosage i.e. 2.5 g/l to keep the operating cost 1/3 of the

actual cost of Alum treatment requiring 45 tlday of alum to bring down the color

loads from 10,000 to 400 - 600. Most of the time the color load remains on the
higher side.

61
Cenlraf:7'u1p tI! ::Paper :7?e.•earcl1 gnslilule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



1.1.4 Process Limitations

(a) Clarifier Efficiency:

There has been a wide variation in initial effluent color loads and in

absence of any equalization tank, there is a tremendous shock load, which

lowers the clarifier efficiency. To absorb the shock loads the mill essentially

needs an equalization tank, which will improve the clarifier efficiency.

(b) Sludge Handling:

The sludge obtained after alum precipitation contains lighter flocs and is a

slow settling sludge. It is experienced that with alum dosing of 10-15 Uday,

bulking of sludge take place which results into increased SS in the clarifier

overflow. Around 80% sludge is removed with the clarifier underflow and 20%

remain with the clarifier overflow. Sometimes suspended solid in clarifier overflow

goes upto 250mg/1.

.
(c) With the adoption of Alum precipitation, 80% color reduction is normally

achieved however reappearance of color has been observed in the aerated

lagoons.

1.2 MYSOREPAPERMILLS LTD., (MPM),BHADRAVATI

MPM is located at Bhadravati village of Shimoga district in Karnataka

state. The mill was established in the year 1936 with a small capacity of 4,000

tons/annum of writing & printing grades of paper. The mill grew gradually and

undertook a large expansion cum modernization program in the year 1972 with a

view to increase the capacity from 24,000 tons to 37,000 tons/annum of writing &

printing and cultural varieties of paper and further installing new equipment to

produce 75,000 tons of newsprint per annum. The mill was encouraged by the

government of India to install facilities to produce newsprint in view of country's

substantial dependence on import of newsprint.

Presently the mill is producing 250 Uday of newsprint using Acacia cold

soda refiner mechanical pulp (CSRMP) and 100 Uday of writing and printing

62
Cenlraf!JJu1p & '?aper:J(esearch gnshlule !!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!!



grades of paper using bagasse/bamboo and hardwood chemical pulp. The mill

also uses 45-50 t/day of imported CTMP pulp to maintain the strength properties

of finished newsprint. The mill is sourcing most of its raw material from its own

captive plantations except bamboo, which is sourced from state forests.

1.2.1 Details of Chern i-Mechanical Pulping Street

The mill is employing cold soda refiner mechanical pulping process

(CSRMP) for the production of mechanical pulp using Acacia. Initially Eucalyptus

was used but due to high effluent color loads, it has started using Acacia which is

sourced from captive plantations. Though most of the time 100% Acacia is used
however sometime Eucalyptus is also mixed.

Acacia, Eucalyptus chips washed in situ are conveyed pneumatically to a

steamer and then to M&D (continuous digester) in which they are soaked in a

dilute solution of NaOH (50%) for 2 hrs. after chemical impregnation in a soaking

bin for 1 hr the chips are conveyed through bucket elevators to two pressafiners